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TEST REPORT CERTIFICATION

Applicant : Datalogic S.r.1.

Manufacturer : LAIRD TECHNOLOGIES

EUT Description
(1) Product : 802.11abgn M.2 module w/SDIO interface
(2) Model : M2SD50NBT
(3) Rating : DC 3.3V

Applicable Standards:

47 CFR FCC Part 15 Subpart E
ANSI C63.10:2013
KDB 789033 D02 General UNII Test Procedures New Rules v01r04

Audix Technology Corp. tested the equipment mentioned in accordance with the requirements set
forth in the above standards. Test results indicate that the equipment tested is capable of
demonstrating compliance with the requirements as documented within this report.

Audix Technology Corp. does not assume responsibility for any conclusions and generalizations
drawn from the test results with regard to other specimens and samples.

Date of Report: 2017.10. 18
Reviewed by: y° . AL
aFaV/ PN } "'ﬂi"g/ (Tina Huang/Administrator)
Approved by: l:" N/ .
2 AAn \ AL “'«'! - (Ben Cheng/Manager)
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1. REVISION RECORD OF TEST REPORT

Edition No

Issued Data

Revision Summary

Report Number

0

2017.10. 18

Original Report

EM-F170642

File Number: C1M1707267
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2. SUMMARY OF TEST RESULTS

Rule Description Results

15.207 Conducted Emission PASS
Radiated Band Edge and

15.205 Radiated Spurious Emission PASS

15.407(a)(5)/15.407(e) | Emission Bandwidth Measurement PASS

15.407(a) Maximum Output PASS
Conducted Band Edges and

15.407(b) Conducted Spurious Emission PASS

15.407(a) Power Spectral Density PASS

15.203 Antenna Requirement Compliance

15.407 Frequency Stability PASS

File Number: C1M1707267
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3. GENERAL INFORMATION

3.1. Description of Application

Applicant D?talogif: S.‘r.l. .
Via S. Vitalino 13 Calderara di Reno Italy 40012
LAIRD TECHNOLOGIES

Manufacturer W66N220 Commerce Court Cedarburg WI 53012 United States
Of America

Product 802.11abgn M.2 module w/SDIO interface

Model M2SD50NBT

File Number: CIM1707267 Report Number: EM-F170642
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3.2. Description of EUT

Test Model M2SD50NBT
Serial Number N/A
Power Rating DC3.3V
RF Feat WLAN:802.11a/b/g/n/
catures Bluetooth: BT and BLE
2.4 GHz with PCB antenna
802.11b 2T2R
802.11g 2T2R
802.11n-HT20 2T2R
BT/BLE (Chain 0) ITIR
2.4 GHz with omni-s antenna
802.11b ITIR
802.11g ITIR
802.11n-HT?20 ITIR
Transmit Type BT/BLE (Chain 0) ITIR
UNII Bands with PCB antenna
802.11a 2T2R
802.11n-HT20 2T2R
802.11n-HT40 2T2R
UNII Bands with omni-s antenna
802.11a 1TIR
802.11n-HT20 ITIR
802.11n-HT40 ITIR
[ JOutdoor Access Point
houts Cut [_JFixed point-to-point Access Point
cvice Lategory [ JIndoor Access Point
B Mobile and Portable client device
Sample Status Production
Date of Receipt 2017.08. 17
Date of Test 2017.09.27 ~10. 18
I/O Ports List N/A
Accessories Supplied N/A
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3.3. Antenna Information

2.4G Antenna
Antenna Part Frequency Max Gain
No. Number Manufacture Antenna Type (MH2) (dBi)
1 (1&919/212;31:) PCB 2400 to 2500 1
1399.99.0124 HUBER+SUHNER
2 (Tx2 Antenna) PCB 2400 to 2500 1
) 2400 to 2500 6
3 1399.17.0106 HUBER+SUHNER Omni-S
2500 to 2700 6
5G Antenna
Antenna Part Frequency Max Gain
No. Number Manufacture Antenna Type (MH2) (dBi)
1 &2%23{252) PCB 5150 to 5875 1
T399.99. 0104 HUBER+SUHNER
2 (Tx2 Antenna) PCB 5150 to 5875 1
) 4900 to 5470 8
3 1399.17.0106 HUBER+SUHNER Omni-S
5470 to 5935 8

Note: The two type antennas can’t simultaneous use. They will be setup done by software

3.4. EUT Specifications Assessed in Current Report

before market. The output power depends on antenna type accordingly.

Mode UNII Band Fundamental Range (MHz) Channel Number
I 5180-5240 4
II-2A 5260-5320 4
802.11a
11-2C 5500-5700 11
I 5745-5825 5
I 5180-5240 4
II-2A 5260-5320 4
802.11n-HT20
11-2C 5500-5700 11
I 5745-5825 5
I 5190-5230 2
II-2A 5270-5310 2
802.11n-HT40
I1-2C 5510-5670 5
I 5755-5795 2
Remark: UNII Band II (DFS Function, Slave/no In service monitor, no Ad-Hoc mode)
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Note Test modes are presented at section 3.7.

Mode Modulation Data Rate (Mbps)
802.11a OFDM (BPSK/QPSK/16QAM/64QAM) Up to 54
802.11n-HT20 Up to 144.4

OFDM (BPSK/QPSK/16QAM/64QAM)
802.11n-HT40 Up to 300
Channel List
802.11a/802.11n-HT20
UNII Band Channel Frequency UNII Band Channel Frequency
Number (MHz) Number (MHz)
36 5180 120 5600
I 40 5200 124 5620
44 5220 1L2C 128 5640
48 5240 132 5660
52 5260 136 5680
56 5280 140 5700
t-2A 60 5300 149 5745
64 5320 153 5765
100 5500 I 157 5785
104 5520 161 5805
11-2C 108 5540 165 5825
112 5560
116 5580
Channel List
802.11n-HT40
ot [ St T P T o | Gomed | Fomeno
I 38 5190 118 5590
46 5230 I1-2C 126 5630
oA 54 5270 134 5670
62 5310 I 151 5755
102 5510 159 5795
I1-2C
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3.5. Description of Key Components

None

3.6. Data Rate Relative to Output Power

802.11a (with PCB antenna) 802.11a (with omni-s antenna)

Channel |Modulation| Date Rate Power Channel |Modulation Date P(‘)wer(dBrr?)
(dBm) Rate | Chain 0 | Chain 1

36 BPSK 6 18.42 36 BPSK 6 17.18 | 18.42
36 QPSK 9 18.08 36 QPSK 9 17.11 | 18.03
36 QPSK 12 17.92 36 QPSK 12 16.88 | 17.99
36 16-QAM 18 17.24 36 16-QAM 18 16.64 | 17.53
36 16-QAM 24 17.03 36 16-QAM 24 16.46 | 17.10
36 64-QAM 36 16.88 36 64-QAM 36 15.74 | 16.54
36 64-QAM 48 16.47 36 64-QAM 48 15.54 | 16.32
36 64-QAM 54 16.29 36 64-QAM 54 15.21 | 16.18

802.11n-HT20 (with PCB antenna) 802.11n-HT20 (with omni-s antenna)

Channel |Modulation| Date Rate Lo Channel |Modulation 0 Power(dBm)
(dBm) Rate | Chain 0 | Chain 1

36 BPSK MCSS8 16.52 36 BPSK MCSO0 | 17.68 | 17.25
36 QPSK MCS9 16.25 36 QPSK MCSI1 | 17.11 16.85
36 QPSK MCS10 15.98 36 QPSK MCS2 | 17.09 | 16.60
36 16-QAM | MCSI11 15.43 36 16-QAM | MCS3 | 16.34 | 16.34
36 16-QAM | MCSI12 15.06 36 16-QAM | MCS4 | 16.04 | 15.98
36 64-QAM | MCSI3 15.01 36 64-QAM | MCS5 | 15.86 | 15.42
36 64-QAM | MCS14 14.77 36 64-QAM | MCS6 | 1543 | 15.24
36 64-QAM | MCSI5 14.70 36 64-QAM | MCS7 | 1524 | 15.03

802.11n-HT40 (with PCB antenna) 802.11n-HT40 (with omni-s antenna)

Channel |Modulation| Date Rate Power Channel | Modulation Date Power(dBm)
(dBm) Rate | Chain 0 | Chain 1
38 BPSK MCSS8 14.84 38 BPSK MCSO | 14.68 | 16.48
38 QPSK MCS9 14.48 38 QPSK MCSI1 | 14.12 | 13.84
38 QPSK MCS10 14.02 38 QPSK MCS2 | 13.98 | 13.20
38 16-QAM | MCSI11 13.81 38 16-QAM | MCS3 | 13.43 | 13.18
38 16-QAM | MCSI12 13.46 38 16-QAM | MCS4 | 13.06 | 12.98
38 64-QAM | MCSI3 13.18 38 64-QAM | MCS5 | 12.84 | 1243
38 64-QAM | MCS14 12.84 38 64-QAM | MCS6 | 12.70 | 12.06
38 64-QAM | MCSI5 12.64 38 64-QAM | MCS7 | 12.24 | 12.01

Note: Above results are assessed in average power.
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3.7. Test Configuration

Duty Cycle
o Duty Cycle (x) T (ms) Fact};r (}le)
PCB Omni-s PCB Omni-s PCB Omni-s
antenna antenna antenna antenna antenna | antenna
802.11a 1.00 1.00 2.016 2.016 0 0
802.11n-HT20 0.96 1.00 0.960 1.890 0.18 0
802.11n-HT40 0.93 0.97 0.489 0.930 0.32 0.13

Note: When duty cycle is less than 98% (0.98) that duty cycle factor 10log(1/x) is needed to add in
conducted test items measured in average detector.

Mode

Duty Cycle (x)

PCB antenna

‘Spectrum Analyzer |
SweptSA

802.11a

KEYSIGHT e 77
-

1 Spectmm
‘Scale/Div 10 0B

(Center 5.180000000 GHz
#Res BW 1.0 MHz

Ref Level 23,00 dBm

B0 BW 3.0 MHz

a9 d?RENe

‘Soectrum Anayzer 1
Swept SA

Span 0 Hz
Swaep 1.000 s (1001 pis)

KEYSIGHT ot 7%

(Center 5180000000 GHz
#Res B 1.0 MHz

P 2S00 M ?Ee

ideo BW 3.0 MHz

pan
‘Sweep 1.000 ms (1001 ps)

LT

Omni-s antenna

‘Spectum Analyzer 1
Swept SA

KEYSIGHT ‘et 77
-

Spectum
ScalDr 1008

(Center 5180000000 GHz
#Res B 1.0 MHz

Ref Level 23,00 dBm

SViden BW 3.0 Mz

29?9

‘Sweep 3.000 ms (1001 pts)

‘Spectrum Anyzer 1
Swept A

KEYSIGHT o 7%

Spectum

Spmor (Center 5180000000 GHz
Res B 1.0 MHZ

v | ancmrETe

Spano Mz
‘Sweep 3.000 m (1001 pts)

oL SRR
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Mode

Duty Cycle (x)

PCB antenna

802.11n- | F2n.
HT20 |

7 Somm 7
St 088 R Love 200 o St 088 Ret vl 2300 deim

o] JrE
(orsar 5 180000000 G iceo SW 30 W (orsar s 180500000 G icen BW 30 W
e o 10 Moz ‘wwop 3000 me (100 g e o 10 Moz veep 1,600 me (001 oo
- Sep 27. 2017 . [ W - Sep 27, 2017 - [ EYd
S0 ol ? SR S ol ? RS Bl IR

Spectram Avalyzer |
Shept SA

KEYSIGHT o &8
-

Omni-s antenna

Ref Level 23,00 dBim

(Conter 5180000000 GHz Bukdon BW 10 MHz
#Res B 1.0 MHz

oo c e e

Ref Level 23,00 dBim

(Conter 5180000000 GHz Bukdon BW 10 MHz
#Res B 1.0 MHz

oL =

Span 0z
Swesp 3.000 m (1001 pts)

-l ? e S G

802.11n-

PCB antenna

HT4 0 Srmnamaren 1

KEYSIGHT ot
-

 Spoctum E
SeaDw 1008 Ref Level 23,00 4Bm
(Conter 5150000000 GHz SViden BW 30 Mz
#Ras W 1.0 Mz

29l ?ELEe

Loy Power KEYSIGHT et 7
R -
w

Spectrum Analyzsr |
Shept SA

 Spoctum E
SeaDw 1008 Ref Level 23,00 4Bm

Span 0 i (Conter 5150000000 GHz SViden BW 30 Mz Span 0 Hz

Swosp 1,535 ms (1001 pts) #Ras B 1.0 MHz Swosp 1,535 ms (1001 pts)

ELYRH =0l 7 RRE RHL s

Omni-s antenna

Ref Level 22,00 dBm

(orear & 19060000 G ican 830 Wz Spamova | lcomer 550000000 Gra ican 830 Wz Spn o
e B 10 WHe Sweep 3000 s (10 pta) | #hes B 10T Sweep 3000 ms (1001 i)
- Sep 27, 2017 - LYl - Sep 27, 2017 - LYl
a9 ¢l ?EVe Bl R 29?2 REe RolL

Ref Level 22,00 dBm
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AC Conduction
Test Case with PCB antenna Normal operation
Item Mode Data Test Channel
Rate
with 802.11a 6 Mbps 36/64/100/140
Radiated PCB 802.11n-HT20 | MCS8 36/64/100/140
aniia €4 | antenna | 802.11n-HT40 | MCS8 38/62/102/134
Edge \°! with 802.11a 6 Mbps 36/64/100/140
omni-s | 802.11n-HT20 | MCS0 36/64/100/140
Radiated Test antenna | 802.11n-HT40 | MCS0 38/62/102/134
Case with 802.11a 6 Mbps 40/60/100/157
Radiated | PCB 802.11n-HT20 | MCSS8 48/60/116/165
Spurious | antenna | 802.11n-HT40 | MCS8 46/54/134/159
Emission | with 802.11a 6 Mbps 40/60/100/157
Notel &2 | Smni-s | 802.11n-HT20 | MCS0 48/60/116/165
antenna | 802.11n-HT40 | MCSO0 46/54/134/159
36/40/48/52/60/64/
802.11a 6 Mbps | | 00/116/140/149/157/165
Conducted Emission 36/40/48/52/60/64/
Test Case Bandwidth 802.1In-HT20 | MCS8 | | 00/116/140/149/157/165
38/46/54/62/
802.11n-HT40 | MCSR 102/118/134/151/159
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Item Mode DA} Test Channel
Rate
Eri]esnna 802.11n-HT20 | MCSS 100/11365:2//51:/%/21/57/165
X%ﬁgﬁt 802.11n-HTA40 | MCS8 1051 18/134/151/159
powet with 802.11a 6 Mbps 100316{2(/){1%//5131/96/?/56;//165
) LTy e
802.11n-HT40 | MCSO |51 15/134/151/159
iignna 802.11n-HT20 | MCS8 | | ) 36 é} :g //51 2/96 /21/57 e
Conducted | [ Tission 802.11n-HT40 | MCS8 |51 18/134/151/159
Test Case s 202.11a 6 Mbps 36/40/48/52/60/64/
151115
erlrtnelrll-r?a 802.11n-HT20 | MCSO 100/1 lfé}jg//slj/%/zl/57/165
802.11In-HT40 | MCSO 1051 18/134/151/159
P CITRRC P
Eri?nna 802.11n-HT20 | MCS8 | o~ 36 é} jg //51 2/96 /21/57 6
density with 802.11a 6 Mbps | 10/116/140/149/157/165
erll::ri;a 802.11n-HT20 | MCSO0 1 00316%2%2)21}%2 /21%6;‘//1 65
802.11n-HT40 | MCSO |51 15/134/151/159
Note 1:

[ ] Mobile Device.
Il Portable Device, and 3 axis were assessed.

[ ] Lie
[] Side
I Stand

Note 2: Low, mid, and high channels were measured, only the worst channel of each
modulation was presented in this report.
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3.8. Tested Supporting System List
3.8.1. Support Peripheral Unit

No. Product Brand Model No. Serial No. FCCID
1. |Notebook PC COMPAQ | Presario B1200 CNU807035Q N/A
2. |lig N/A N/A N/A N/A

AC Adapter COMPAQ BS-2005 N/A N/A

3.8.2. Cable Lists

No. Cable Description Of The Above Support Units

RS232 Cable: Shielded, Detachable, 1.0m

1 AC Adapter: hp, M/N PA-1650-02HC

" | DC Power Cord: Unshielded, Detachable, 1.8m
AC Power Cord: Unshielded, Detachable, 1.1m

3.9. Setup Configuration
3.9.1. EUT Configuration for Power Line & Radiated Emission

lAdapter

3.9.2. EUT Configuration for RF Conducted Test Items

'Ada pter

3.10.Operating Condition of EUT

Test program “artgui.exe” is used for enabling EUT WLAN function under continues
transmitting and choosing data rate/ channel.
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3.11.Description of Test Facility

Name of Test Firm

Audix Technology Corporation / EMC Department

No. 53-11, Dingfu, Linkou Dist., New Taipei City 244, Taiwan

Tel: +886-2-26092133

Fax: +886-2-26099303

Website : www.audixtech.com
Contact e-mail: sales@audixtech.com

Accreditations

The laboratory is accredited by following organizations

under ISO/IEC 17025:2005
(1) NVLAP(USA)

NVLAP Lab Code 200077-0
(2) TAF(Taiwan)

No. 1724

(3) FCC OET Designation
No. TW1004 & TW1090 & TW1724

Test Facilities

(1) No. 7 Shielding Room

(2) Semi-Anechoic Chamber
(IC Test Site Registration No.: 5183B-1)

(3) Fully Anechoic Chamber
(IC Test Site Registration No.: 5183B-4)

3.12.Measurement Uncertainty

Test [tem Frequency Range Uncertainty
Conduction Test 150kHz~30MHz +3.50dB
Radiation Test 30MHz~1000MHz + 3.68dB
(Distance: 3m) Above 1GHz + 5.82dB

Remark : Uncertainty = ku(y)
Test [tem Uncertainty
Emission Bandwidth + 0.2kHz
Maximum output power +0.33dB
Power spectral density +0.13dB
Conducted Emission Limitations +0.13dB
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4. MEASUREMENT EQUIPMENT LIST

4.1. Conducted Emission Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. |Test Receiver R&S ESCI 101276 2017.03.23 1 Year
2. |A.M.N. R&S ESH2-75 100366 2017.07. 20 1 Year
3. |L.LS.N. Kyoritsu KNW-407 8-881-13 2016. 12. 28 1 Year
4. |Pulse Limiter R&S ESH3-72 101495 2017.01. 16 1 Year
5. |Test Software Audix e3 V.120619C N.C.R. N.C.R.

4.2. Radiated Emission Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. |Spectrum Analyzer Agilent | N9010A-526 |MY53400071]2017.09. 13| 1 Year
2. |Spectrum Analyzer Agilent | N9010A-526 [MY52220368| 2016.12.01| 1 Year
3. |Test Receiver R&S ESCS30 100338 [2017.06.19| 1 Year
4. |Amplifier HP 8447D | 2944A06305[2017.02.16| 1 Year
5. |Amplifier Sonoma 310N 187161 2017. 06. 08 1 Year
6. |Bilog Antenna CHASE | CBL6112D 33821 |2017.01.21| 1 Year
7. |Loop Antenna R&S HFH2-Z2 | 891847/27 12016.12.23| 1 Year
g |Pouble-Ridged ETS-Lindgren| 3117 00135902 |2017.03.08| 1 Year

Waveguide Horn

10. |5G Notch Filter Microware | \io455500 | 459775 |2016.12.28| 1 Year
Circuits

11. |5G Notch Filter Microware | \i0ss55083 | 459481 |2017.05.05| 1 Year
Circuits

12. 15G Notch Filter Microware | \o7s7¢81 | 459776 12017.02.03| 1 Year
Circuits

13. [Test Software Audix e3 V.6.110601 N.C.R. N.C.R.

4.3. RF Conducted Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Due
1. [Spectrum Analyzer Keysight |N9010B-544 |MY55460198|2017. 04. 18 1 Year
2. [Power Meter Anritsu ML2495A 1145008 | 2016. 10. 27 1 Year
3. |Power Sensor Anritsu MA2411B 1126096 | 2016.10. 27 1 Year
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5. CONDUCTED EMISSION

5.1. Block Diagram of Test Setup
5.1.1. Block Diagram of EUT

Indicated as section 3.9

5.1.2. Shielded Room Setup Diagram

40cm
>
EUT Peripherals
Test Receiver
80cm
Table 80/cm Table
AMN — LISN
N
Ground Plane
5.2. Conducted Emission Limit
F Conducted Limit
requenc

E 4 Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV

500kHz ~ 5SMHz 56 dBuvV 46 dBuVv

5MHz ~ 30MHz 60 dBpVvV 50 dBpVv

Remark 1.: If the average limit is met when using a Quasi-Peak detector, the
measurement using the average detector is not required.
2.: The lower limit applies to the band edges.

5.3. Test Procedure

5.3.1. To set up the EUT as indicated in ANSI C 63.10. The EUT was placed on the

table which has 80 cm height to the ground and 40 cm distance to the conducting
wall.

5.3.2. Power supplier of the EUT was connected to the AC mains through an Artificial
Mains Network (A.M.N.).

5.3.3. The AC power supplies to all peripheral devices must be provided through line
impedance stabilization network (L.I.S.N.)

5.3.4. Checking frequency range from 150 kHz to 30 MHz and record the emission
which does not have 20 dB below limit.
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5.4. Test Results
Please refer to Appendix A.
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6. RADIATED EMISSION

6.1. Block Diagram of Test Setup
6.1.1. Block Diagram of EUT

Indicated as section 3.9

6.1.2. Setup Diagram for 9kHz-30MHz

Antenna Tower

Antenna height is fixed to 1 m

3m l

0.8m
Turn Table
Ground Plane
| TEST EQUIPMENT
6.1.3. Setup Diagram for 30-1000 MHz
Antenna Tower
— Antenna height is varied from 1 m to 4 m
3m l
0.8m
Turn Table
Ground Plane

TEST EQUIPMENT
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6.1.4. Setup Diagram for above 1GHz

Antenna Tower

[Ij Antenna height is varied from 1 m to 4 m

1.5m

Ground Plane
—| TEST EQUIPMENT

6.2. Radiated Emission Limits

Radiated emissions fall in restricted bands, as defined in Section 15.205 must be in
compliance with the radiated emission limits specified in 15.209 as below.

6.2.1. General Limit

F M Dist Limits
requency (MHz) istance (m) dBpV/m V/m

0.009 - 0.490 300 67.6 2400/kHz
0.490 - 1.705 30 87.6 24000/kHz

1.705 - 30 30 29.5 30

30 - 88 3 40.0 100

88-216 3 43.5 150

216- 960 3 46.0 200

Above 960 3 54.0 500

74.0 dBuV/m (Peak)
Above 1000 3 54.0 dBuV/m (Average)

Remark : (1) dBuV/m =20 log (uV/m)

(2) The tighter limit applies to the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system.

(4) Fundamental and emission fall within operation band are exempted from this
section.

(5) Pursuant to ANSI C63.10: 6.6.4.3, if the maximized peak measured value complies
with the average limit, then it is unnecessary to perform an average measurement.
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6.2.2. Limit for non-restricted frequency above 1 GHz

Frequency Band (MHz) E.ILR.P. Limit Field Strength Limit at 3 m
5150 to 5250 68.2
5250 to 5350 -27 dBm 68.2
5470 to 5725 68.2
Note: Field Strength at 3 m= E.ILR.P. +95.2 dB
Frequency Band (MHz) Field Strength Limit at 3 m
15.407(b)(4)(1) All emissions shall be limited to a level of
68.2 dBuV/m at 75 MHz or more above or below the band
edge increasing linearly to 105.2dBuV/m at 25 MHz above
or below the band edge, and from 25 MHz above or below
2 b
372510 5850 > the band edge increasing linearly to a level of 110.8 dBuV/m
at 5 MHz above or below the band edge, and from 5 MHz
above or below the band edge increasing linearly to a level
of 68.2 dBuV/m at the band edge.
15.407(b)(4)(ii) ,compliance with the emission limits in
§ 15.247(d) Shall be at least 30dB below that in the 100 kHz
bandwidth within the band that contains the highest level of
] the desired power,. Attenuation below the general limits
specified in §15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in
§15.205(a), must also comply with the radiated emission
limits specified in §15.209(a) (see §15.205(c))
50 U-NII-3band
o (5725-5850 MHz)
’II:‘. 30
E 20
..
E
o 10
=
a
E 0
u.l 10
Frequency (MHz)
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6.3. Test Procedure

Frequency Range 9kHz~30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table
rotated 360 degrees and antenna fixed to 1 m to find the maximum emission level.

In order to find the maximum emission, all of the interface cables were manipulated
according to ANSI C63.10-2013 regulation.

(1) RBW = 9kHz with peak and average detector.
(2) Detector: average and peak (9kHz-490kHz)
Q.P. (490kHz-30MHz)

Frequency Range 30MHz ~ 40GHz:

The EUT setup on the turn find table which has 80 cm (for 30-1000 MHz) and 1.5m (for
above 1GHz) height to the ground. The turn table rotated 360 degrees and antenna varied
from 1 m to 4 m to find the maximum emission level. Both horizontal and vertical
polarization are required. In order to find the maximum emission, all of the interface
cables were manipulated according to ANSI C63.10-2013 regulation.

Frequency below 1 GHz:
Spectrum Analyzer is used for pre-testing with following setting:

(1)RBW = 120KHz

(2)VBW >3 x RBW.

(3)Detector = Peak.

(4)Sweep time = auto.

(5)Trace mode = max hold.

(6)Allow sweeps to continue until the trace stabilizes.

(7)When peak-detected value is lower than limit that the measurement using the Q.P.
detector is not required. Otherwise using Q.P. for finally measurement.

Frequency above 1GHz to 10th harmonic (up to 40 GHz):
Peak Detector:

()RBW = 1MHz

(2)VBW >3 x RBW.

(3)Detector = Peak.

(4)Sweep time = auto.

(5)Trace mode = max hold.

(6)Allow sweeps to continue until the trace stabilizes.

(7)When peak-detected value is lower than limit that the measurement using the average
detector is not required. Otherwise using average detector for finally measurement.

File Number: CIM1707267 Report Number: EM-F170642

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2

Audix Technology Corp.
No. 53-11, Dingfu, Linkou, Dist.,
New Taipei City244, Taiwan

Page 25 of 34

Tel: +886 2 26099301
Fax: +886 2 26099303

Average Detector:
W Option 1:
(1)RBW = 1MHz
(2)VBW>1/T.

Modulation Type T (ms) | 1/T (kHz) | VBW Setting (kHz)
PCB Antenna

802.11a 2.016 0.496 10kHz
802.11n-HT20 0.960 1.042 1kHz
802.11n-HT40 0.489 2.045 2kHz

Omni-s Antenna

802.11a 2.016 0.496 10kHz
802.11n-HT20 1.890 0.529 10kHz
802.11n-HT40 0.930 1.075 1.1kHz

N/A: 1/ T is not implemented when duty cycle presented in section 3.7 is =98 %.

(1)Detector = Peak.

(2)Sweep time = auto.
(3)Trace mode = max hold.

(4)Allow sweeps to continue until the trace stabilizes.

[ 1Option 2:

Average Emission Level= Peak Emission Level+ D.C.C.F.

6.4. Measurement Result Explanation

Pcak Emission Level=Antenna Factor + Cable Loss + Meter Reading

B Average Emission Level I=Antenna Factor + Cable Loss + Meter Reading

[JAverage Emission Level= Peak Emission Level+ DCCF
Duty Cycle Correction Factor (DCCF)= 20log (TX on/TX on+off) presented in section

3.7

[ JERP= Peak Emission Level-95.2dB-2.14dB

6.5. Test Results

Please refer to Appendix A.
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7. EMISSION BANDWIDTH

7.1. Block Diagram of Test Setup

>
7.2. Specification Limits
Frequency Band (MHz) Limit
5150 to 5250
5250 to 5350 Reference only
5470 to 5725
5725 to 5850 > 500kHz

7.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII Test
Procedures New Rules v01r04:

B Applicable to all bands except to 5725 MHz- 5850 MHz

(1) Set RBW= 1% of the emission bandwidth

(2) Set VBW >RBW

(3) Detector = Peak

(4) Trace mode = max hold

(5) Setting channel bandwidth function x dB to -26 dB to record the final bandwidth.
B 5725 MHz- 5850 MHz

(1) Set RBW =100 kHz.

(2) Set the video bandwidth (VBW) >3 x RBW.

(3) Detector = Peak.

(4) Trace mode = max hold.

(5) Sweep = auto couple.

(6) Allow the trace to stabilize.

(7) Setting channel bandwidth function x dB to -6 dB to record the final bandwidth.

7.4. Test Results
Please refer to Appendix A
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8. MAXIMUM OUTPUT POWER

8.1. Block Diagram of Test Setup

| =i Wl | e
RN -
g=g | e
-

8.2. Specification Limits

Frequency Band .
(MHz) Category Limit

1 W(30 dBm)/
Max e.i.r.p. <125 mW(21 dBm) at any

elevation angle above 30 degrees as
measured from the horizon

Outdoor Access Point

5150 to 5250 Fixed point-to-point

Access Point I W(30 dBm)

Indoor Access Point 1 W(30 dBm)

Mo‘pile and Portable client 250 mW(24 dBm)

device
5250 to 5350 250 mW or 11 dBm + 10 log B™*'
5470 to 5725 N/A 250 mW or 11 dBm + 10 log B "'
5725 to 5850 1 W(30 dBm)

Note 1: B is the 26 dB emission bandwidth, which presented in section 7 and appendix

A.l.

8.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII Test
Procedures New Rules vO1r04:

B Method AVGPM (Measurement using an RF average power meter):
EUT is connected to power sensor and record the maximum average output power and
duty cycle factor is added when duty cycle presented in section 3.7 is < 98%.
[ IMethod AVGSA-2 (Spectrum channel power)
(1) Set span to at least 1.5 times the OBW
(2) SetRBW =1 MHz
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(3) Set the video bandwidth (VBW) > 3 MHz.

(4) Detector = RMS.

(5) Trace mode = trace average at least 100 traces
(6) Sweep = auto couple.

(7) Compute power by integrating the spectrum across the OBW of the signal using
the instrument’s band power measurement function with band limits set equal to
the OBW band edges.

(8) Duty cycle factor is added when duty cycle presented in section 3.7 is < 98%.

8.4. Test Results
Please refer to Appendix A

File Number: CIM1707267 Report Number: EM-F170642

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.




AUDIX 2

Page 29 of 34
Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

9. EMISSION LIMITATIONS MEASUREMENT

9.1. Block Diagram of Test Setup

9.2. Specification Limits

Frequency Band (MHz) E.ILR.P. Limit
5150 to 5250
5250 to 5350 -27 dBm
5470 to 5725
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Frequency Band (MHz) E.LLR.P. Limit
15.407(b)(4)(1) All emissions shall be limited to a level
of =27 dBm/MHz at 75 MHz or more above or below the
band edge increasing linearly to 10 dBm/MHz at 25 MHz
5725 to 5850 above or below the band edge, and from 25 MHz above or
below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and
from 5 MHz above or below the band edge increasing
linearly to a level of 27 dBm/MHz at the band edge.
15.407(b)(4)(ii) ,compliance with the emission limits in
§ 15.247(d) Shall be at least 30dB below that in the 100
kHz bandwidth within the band that contains the highest
level of the desired power,. Attenuation below the general
limits specified in §15.209(a) is not required. In
addition,radiated emissions which fall in the restricted
bands, as defined in §15.205(a), must also comply with
the radiated emission limits specified in §15.209(a) (see
§15.205(c))
70
&0
50 U-NII-3 band
- (5725-5850 MHz)
':'En'n' £
2
&
- 10
& o
[T
-10
1]
0
Frequency (MHz)

File Number: C1M1707267

Report Number: EM-F170642

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX N Page 31 of 34

Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

9.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII Test
Procedures New Rules v01104:

(1) RBW=1MHz

(2) VBW >3 xRBW

(3) Detector = Peak

(4) Sweep time = auto

(5) Trace mode = max hold

(6) Allow sweeps to continue until the trace stabilizes.

9.4. Test Results
Please refer to Appendix A
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10.POWER SPECTRAL DENSITY

10.1.Block Diagram of Test Setup

>
10.2.Specification Limits
Frequency Band _
(MHz) Category Limit
Outdoor Access Point
5150 to 5250 Fixed point-to-poi'nt Access Point 17dBm
Indoor Access Point
Mobile and Portable client device 11 dBm/MHz
5250 to 5350 11 dBm/MHz
5470 to 5725 N/A 11 dBm/MHz
5725 to 5850 30dBm/500 kHz

10.3.Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII Test

Procedures New Rules v01r04:

BMethod AVGSA-2 (Spectrum channel power)
(1) Set span to at least 1.5 times the OBW

(2) SetRBW =1 MHz

(3) Set the video bandwidth (VBW) > 3 MHz.

(4) Detector = RMS.

(5) Trace mode = trace average at least 100 traces
(6) Sweep = auto couple.

(7) Use peak search function to find out the maximum power density.
(8) Duty cycle factor is added when duty cycle presented in section 3.7 is < 98%.

10.4.Test Results

Please refer to Appendix A
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11.FREQUENCY STABILITY

11.1.Block Diagram of Test Setup

Programmable Temperature
| v & Humidity Chamber

11.2.Specification Limits
NONE

11.3.Test Procedure

(1) Frequency: Test frequency.

(2) Span: enough to cover the complete power envelope

(3) RBW: 1MHz(modulation ON) ; 10KHz(CW)

(4) VBW: 1MHz(modulation ON) ; 10KHz(CW)

(5) Detector Mode: Positive Peak

(6) Indication mode: Max hold

(7) Find the peak frequency and take calculate by the formula:
(Measurement Value-declaration frequency)/ declaration frequency)

11.4.Test Results
Please refer to Appendix A
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12.DEVIATION TO TEST SPECIFICATIONS

[NONE]
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APPDNDIX A

TEST DATA AND PLOTS

(Model: M2SDSONBT)
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A.1 CONDUCTED EMISSION

0,
Test Date 2017/10/11 Temp./Hum. 27 C/58%
Test Voltage DC 3.3V (though Jig via Notebook PC)
Antenna PCB Antenna
Data: 2 File: D:\test datalREPORT\2017\C1M1707 XXX\C1M1707267-C-D-RF-1.EM6 (4)
30Leurel (dBuV) Date: 2017-10-11
70
60 | FCC 15-C
50 CLASS B (AV)
40
30
20
10
00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : No.7 Shielded Room Data no. : 2
Condition : ESH2-Z5 366(ADAPTER) Phase : NEUTRAL
Limit : FCC 15-C
Env. / Ins. : 27*C / 58% ESCI(1276) Engineer : Nick Du
EUT : M2SDS5BNBT
Power Rating : DC 3.3V
Test Mode : Operaing
AMN Cable Pulse Emission
Freq. Factor Loss Att. Reading Level Limits Margin Remark
(MHz) (dB) (dB)  (dB) (dBuv) (dBpv) (dBuv)  (dB)
1 8.187 8.17 8.84 9.86 21.36 31.43 54.15 22.72 Average
2 ©.187 8.17 ©.04 9.86 35.85 45,12 64.15 19.03 QP
3 8.243 8.18 8.84 9.86 19.75 29,83 52.88 22.17 Average
4 8.243 0.18 ©.04 9.86 30.65 48.73 62.00 21.27 QP
5 8.383 8.18 8.84 9.86 16.36 26.44 58.15 23.71 Average
6 ©.303 0.18 @.04 9.86 25,17 35.25 60.15 24,90 QP
7 B8.486 8.28 8.84 9.86 23,55 33.65 46.23 12.58 Average
8 B8.486 8.28 8.84 9.86 27.34 37.44 56.23 18.79 QP
9 B8.899 8.22 8.85 9.86 11.28 21.33 46.08 24.67 Average
18 B8.899 8.22 8.85 9.86 16.76 26.89 56.88 29.11 QP
11 22.896 8.96 8.32 9.96 18.42 21.66 58.88 28.34 Average
12 22.896 8.96 8.32 9.96 17.22 28.46 668 .88 31.54 QP
Remarks: 1. Emission Level= AMN Factor + Cable Loss + Pulse Att. + Reading.

. If the average limit is met when useing a quasi-peak detector,

the EUT shall be deemed to meet both limits and measurement

with average detector is unnecessary.
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0,
Test Date 2017/10/11 Temp./Hum. 27 C/58%
Test Voltage DC 3.3V (though Jig via Notebook PC)
Antenna PCB Antenna
Data: 1 File: D:ltest datalREPORT\2017\C1MAT707 XXX\C1M1707267-C-D-RF-1.EME (4)
30Leurel (dBuVv) Date: 2017-10-11
70
60 | FCC 15-C
50 i | | CLASS B (AV)
40 & g
30 A 0 2
20 :
10
00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : No.7 Shielded Room Data no. : 1
Condition : ESH2-Z5 366(ADAPTER) Phase : LINE
Limit : FCC 15-C
Env. / Ins. : 27*C / 58% ESCI(1276) Engineer : Nick Du
EUT : M2SD5@NBT
Power Rating : DC 3.3V
Test Mode : Operaing
AMN Cable Pulse Emission
Freq. Factor Loss Att. Reading Level Limits Margin Remark

(MHz) (dB)  (dB) (dB)  (dBuv) (dBuv)  (dBuv)  (dB)

1 ©.182 0.17 8.4 9.86 26.99 37.86 54.37 17.31 Average
2 ©e.182 0.17 8.4 9.86 39.59 49.66 64.37 14.71 QP
3 ©8.239 0.17 8.4 9.86 15.88 25.95 52.13 26.18 Average
4 8.238 0.17 8.e4 9.86 28.14 38.21 62.13 23.92 QP
5 ©8.38e3 0.17 8.4 9.86 14.28 24.35 58.15 25.80 Average
6 8.38e3 .17 8.e4 9.86 24.65 34.72 606.15 25.43 QP
7 ©.484 @.19 8.4 9.86 22.71 32.80 46.27 13.47 Average
8 ©.484 e.19 8.04 9.86 26.24 36.33 56.27 19.94 QP
9 1.338 @.23 8.6 9.86 11.71 21.86 46.00 24.14 Average
1@ 1.338 @©.23 8.6 9.86 16.41 26.56 56.00 29.44 QP
11 21.946 1.16 8.31 9.9 12.48 23.83 506.00 26.17 Average
12 21.946 1.16 8.31 9.9 18.32 29.75 606.00 30.25 QP

Remarks: 1. Emission Level= AMN Factor + Cable Loss + Pulse Att. + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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A.2 RADIATED EMISSION

Test Date 2017/10/17 Temp./Hum. 24°C/51%
Test Voltage DC 3.3V (though Jig via Notebook PC)

A.2.1 Emissions within Restricted Frequency Bands

A.2.1.1 Frequency 9kHz~30MHz
The emissions (9kHz~30MHz) not reported for there is no emission be found.

A.2.1.2 Frequency Below 1 GHz
® Antenna: PCB Antenna

UNII Band 1
Mode 802.11a
Frequency TX 5200MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
42.61 18.17 1.44 3.82 23.43 40.00 16.57 Peak
101.78 17.60 2.29 6.93 26.82 43.50 16.68 Peak
280.26 19.36 4.12 20.98 44.46 46.00 1.54 Peak
373.38 21.44 5.26 9.36 36.06 46.00 9.94 Peak
497.54 23.12 6.41 4.73 34.26 46.00 11.74 Peak
985.45 27.69 8.74 1.49 37.92 54.00 16.08 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
42.61 18.17 1.44 17.27 36.88 40.00 3.12 Peak
126.03 18.50 2.57 11.71 32.78 43.50 10.72 Peak
278.32 19.35 4.10 13.46 36.91 46.00 9.09 Peak
499.48 23.14 6.42 6.77 36.33 46.00 9.67 Peak
844.80 26.33 7.87 3.08 37.28 46.00 8.72 Peak
970.90 27.56 8.65 1.04 37.25 54.00 16.75 Peak
File Number: C1M1707267 Report Number: EM-F170642

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2
APPENDIX A-Page 5 of 226

Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

® Antenna: Omni-S Antenna

UNII Band I
Mode 802.11a
Frequency TX 5200MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
42.61 18.17 1.44 7.12 26.73 40.00 13.27 Peak
101.78 17.60 2.29 7.02 26.91 43.50 16.59 Peak
278.32 19.35 4.10 21.25 44.70 46.00 1.30 Peak
497.54 23.12 6.41 5.22 34.75 46.00 11.25 Peak
745.86 25.36 7.33 2.10 34.79 46.00 11.21 Peak
989.33 27.73 8.76 2.12 38.61 54.00 15.39 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
42.61 18.17 1.44 18.64 38.25 40.00 1.75 Peak
126.03 18.50 2.57 10.81 31.88 43.50 11.62 Peak
278.32 19.35 4.10 13.99 37.44 46.00 8.56 Peak
499.48 23.14 6.42 6.46 36.02 46.00 9.98 Peak
886.51 26.70 8.10 2.13 36.93 46.00 9.07 Peak
988.36 27.73 8.76 1.17 37.66 54.00 16.34 Peak
File Number: C1M1707267 Report Number: EM-F170642
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A.2.1.3 Frequency Above 1 GHz to 10™ harmonics
Band Edge:
® Antenna: PCB Antenna

UNII Band |
Mode 802.11a
Frequency TX 5180MHz
120 Lewvel (dBuWim)
110
90
70 g
s WW
30
10
03100 5110. 5130. 5150. 5170. 5190. 5210

Frequency {MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.62 34.45 9.83 23.47 67.75 74.00 6.25 Peak
5150.05 34.45 9.83 22.29 66.57 74.00 7.43 Peak
5182.61 34.48 9.88 70.80 115.16 - --- Peak
120Level {dBu\Wim)
110
90
T0
50 J"jj
30
10
03100 5110. 5130. 5150. 5170. 5190, 5210
Frequency {MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.28 34.45 9.83 6.71 50.99 54.00 3.01 Average
5150.05 34.45 9.83 7.12 51.40 54.00 2.60  Average
5185.58 34.48 9.88 58.29 102.65 --- -— Average
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UNII Band 1
Mode 802.11a
Frequency TX 5180MHz
" oLeveI {dBuV/m)
100
80 OVE 1GHZ(PK)
el "l 6B
" M WWW WM
40
20
n5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.28 34.45 9.83 19.23 63.51 74.00 10.49 Peak
5150.05 34.45 9.83 19.47 63.75 74.00 10.25 Peak
5184.81 34.48 9.88 65.28 109.64 - --- Peak
1 OLeveI {dBuV/m)
100
80
60
iz
40
20
n5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.28 34.45 9.83 391 48.19 54.00 5.81 Average
5150.05 34.45 9.83 4.68 48.96 54.00 5.04 Average
5184.70 34.48 9.88 52.83 97.19 - --- Average
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UNII Band II-2A
Mode 802.11a
Frequency TX 5320MHz
120 Level {dBuvim) :
110
90
. ABOVE 1GHZ(PK)
o) e g w
50
30
10
0 5290 5300. 5320. 5340. 5360. 5380. 5400

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5324.87 34.62 10.08 71.08 115.78 - - Peak
5349.95 34.65 10.13 24.29 69.07 74.00 4.93 Peak
5351.27 34.65 10.13 23.99 68.77 74.00 5.23 Peak
120 Level (dBuVim)
110 1
90
T0
23 ABOVE 1GHZ{AV)
s0| © I 6B
30
10
n52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5316.95 34.62 10.08 58.75 103.45 --- - Average
5349.95 34.65 10.13 7.90 52.68 54.00 1.32  Average
5351.27 34.65 10.13 6.99 51.77 54.00 2.23  Average
File Number: C1M1707267 Report Number: EM-F170642
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UNII Band 1I-2A
Mode 802.11a
Frequency TX 5320MHz
1 oLeveI {dBuVim)
100
80 ABOVE 1GHZ{PK)
YA T } _6dB
60 WM M
40
20
n52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.20 34.62 10.08 64.52 109.22 - -— Peak
5349.95 34.65 10.13 16.96 61.74 74.00 12.26 Peak
5351.27 34.65 10.13 18.68 63.46 74.00 10.54 Peak
1 OLeveI {dBu\/m)
100 1
80
60 ABOVE 1GHZ{AV)
e Ty 23 -6dB
40
20
n52‘30 5300. 5320, 5340, 5360, 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5314.53 34.62 10.08 52.53 97.23 - - Average
5349.95 34.65 10.13 341 48.19 54.00 5.81 Average
5351.16 34.65 10.13 2.32 47.10 54.00 6.90  Average
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UNII Band I1-2C
Mode 802.11a
Frequency TX 5500MTLs
q15Level {dBuvim)
110
90
i ABOVE 10
70 — o

50

30

10

0!
5420 5430. 5440.

5450.

5460.

5470.
Frequency (MHz)

5480. 5490. 5500. 5510. 5520

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5445.30 34.73 10.25 12.41 57.39 74.00 16.61 Peak
5460.00 34.75 10.28 9.72 54.75 74.00 19.25 Peak
5502.50 34.80 10.35 67.72 112.87 --- - Peak
1 5Lwel {dBu\/m)
110
3
a0
T0
ABOVE 1GHZ{AV)
50 T -GdB
30
10
n5420 5430. 5440, 5450, 5460, 5470, 5480. 5490, 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5442.70 34.73 10.25 0.32 45.30 54.00 8.70  Average
5460.00 34.75 10.28 -1.38 43.65 54.00 10.35  Average
5497.50 34.80 10.35 55.51 100.66 --- --- Average
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UNII Band 11-2C
Mode 802.11a
Frequency TX 5500MHz
10gLevel (dBuVim)
100
80
it

60 ! ?W
WMNMWMWWWMMWM

40

20

03420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5458.20 34.75 10.28 9.38 54.41 74.00 19.59 Peak
5460.00 34.75 10.28 7.44 52.47 74.00 21.53 Peak
5505.10 34.80 10.35 61.44 106.59 — ——- Peak
108 Level (dBuVim)
100
80
60
e -6dB
) 1
40
20
n5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5440.00 34.73 10.25 -1.46 43.52 54.00 10.48  Average
5460.00 34.75 10.28 -3.65 41.38 54.00 12.62  Average
5494.50 34.78 10.33 49.06 94.17 -— - Average
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UNII Band 11-2C
Mode 802.11a
Frequency TX 5700MHz
106 Level {dBuVim)
100
80 ABOVE 1GHZ({PK)
L b LYY 648

60 W MQNSMWMW«MW

40

20

5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5694.88 35.03 10.50 59.93 105.46 74.00 - Peak
5725.04 35.07 10.52 13.61 59.20 74.00 14.80 Peak
5726.72 35.07 10.52 16.50 62.09 74.00 11.91 Peak
106 Level {dBuVim)
100 1
80
60 ABOVE 1GHZ(AV)
T 3 -6dB
40
20
05680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5693.84 35.03 10.50 49.47 95.00 54.00 --- Average
5725.04 35.07 10.52 4.39 49.98 54.00 4.02  Average
5726.08 35.07 10.52 3.89 49.48 54.00 4.52  Average
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UNII Band 11-2C
Mode 802.11a
Frequency TX 5700MHz
1 oLeveI {dBuVim)
100
80 M‘- ABOWE 1GHZ{PK)
i Tnd, 23 _6dB
e
60 %
40
20
n5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5696.56 35.03 10.50 62.52 108.05 74.00 -— Peak
5725.04 35.07 10.52 21.34 66.93 74.00 7.07 Peak
5726.08 35.07 10.52 21.56 67.15 74.00 6.85 Peak
1 OLeveI {dBu\/m)
100 1
80
60 4 ABOVE 1GHZ{AV)
T, -6dB
40 T
20
n5680 5690. 5700. 5710. 5720. 5730. 5740, 5750, 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5695.84 35.03 10.50 50.72 96.25 54.00 -— Average
5725.04 35.07 10.52 591 51.50 54.00 2.50  Average
5726.00 35.07 10.52 6.33 51.92 54.00 2.08 Average
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan
UNII Band |
Mode 802.11n-HT20
Frequency TX 5180MHz
1 5Lwel {dBuVim)
110
a0
u VE 1GHZ(PK)
70 L —udi_-6dB
1 QW T
WWMWW\MM
50
30
10
n5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.62 34.45 9.83 16.72 61.00 74.00 13.00 Peak
5150.05 34.45 9.83 17.70 61.98 74.00 12.02 Peak
5177.77 34.48 9.88 69.96 114.32 - --- Peak
1 5Lwel {dBuV/m)
110 3
a0
70
R ABOVE TGHZ(AY)
50 i _GdE
30
10
03100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.73 34.45 9.83 6.15 50.43 54.00 3.57 Average
5150.05 34.45 9.83 7.13 51.41 54.00 2.59 Average
5185.03 34.48 9.88 5991 104.27 - -—- Average
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

UNII Band I
Mode 802.11n-HT20
Frequency TX 5180MHz
1 oLeveI {dBuV/m)
100
80 \ BOVE 1GHZ(PK)
k™ Moy, -6dB
Ty,

B MWWM -

40

20

0!
5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5149.06 34.45 9.83 20.50 64.78 74.00 9.22 Peak
5150.05 34.45 9.83 19.10 63.38 74.00 10.62 Peak
5175.35 34.48 9.88 64.13 108.49 --- --- Peak
1 OLeveI {dBuVim)
100 3
80
60 1 ABOVEHSHZ(AV)
] -G
40
20
n5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.07 34.45 9.83 6.18 50.46 54.00 3.54  Average
5150.05 34.45 9.83 7.31 51.59 54.00 241  Average
5184.04 34.48 9.88 54.36 98.72 - -—- Average
File Number: C1M1707267 Report Number: EM-F170642
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UNII Band II-2A
Mode 802.11n-HT20
Frequency TX 5320MHz
1 1;Level {(dBuVim)
110
90
N ABOVE 1GHZ(PK)
70 L el _6dB
ot g
50 WMWW«W%MWWWW
30
10
n32‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5315.41 34.62 10.08 68.42 113.12 - -— Peak
5349.95 34.65 10.13 16.33 61.11 74.00 12.89 Peak
5351.71 34.65 10.13 16.73 61.51 74.00 12.49 Peak
1 5Lwel {dBu\/m)
110
a0
T0
- ABOVE 1GHZ{AV)
50 = _6dB
30
10
n52‘30 5300. 5320, 5340, 5360, 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5315.96 34.62 10.08 59.14 103.84 - -— Average
5349.95 34.65 10.13 6.80 51.58 54.00 242 Average
5351.82 34.65 10.13 5.57 50.35 54.00 3.65 Average
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Tel: +886 2 26099301
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UNII Band 1I-2A
Mode 802.11n-HT?20
Frequency TX 5320MHz
1 oLeveI {dBuVim)
100
80 ABOVE 1GHZ{PK)
L Wi _6dB
° M wﬁw
40
20
n52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5316.84 34.62 10.08 64.18 108.88 - -— Peak
5349.95 34.65 10.13 16.29 61.07 74.00 12.93 Peak
5351.38 34.65 10.13 17.35 62.13 74.00 11.87 Peak
1 OLeveI {dBu\/m)
100 1
80
60 5 ABOVE 1GHZ(AV)
M -6dB
40
20
n52‘30 5300. 5320, 5340, 5360, 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5325.09 34.62 10.08 54.07 98.77 54.00 -— Average
5349.95 34.65 10.13 6.87 51.65 54.00 2.35 Average
5351.38 34.65 10.13 5.11 49.89 54.00 4.11 Average
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UNII Band 11-2C
Mode 802.11n-HT20
Frequency TX 5500MTLs
q15Level {dBuvim)
110
90
70 N

50

30

10

0!
5420 5430. 5440.

5450. 5460.

5470. 5500. 5510. 5520

Frequency (MHz)

5480. 5490.

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.20 34.75 10.28 14.01 59.04 74.00 14.96 Peak
5460.00 34.75 10.28 10.38 55.41 74.00 18.59 Peak
5496.00 34.78 10.33 67.47 112.58 - -—- Peak
106 Level (dBuVim) _
100
80
60 ABOVE 1GHZ{AV)
-6dB
MW
40
20
n5420 5430. 5440, 5450. 5460, 5470. 5480, 5490. 5500. 5510, 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5454.30 34.75 10.28 2.01 47.04 54.00 6.96  Average
5460.00 34.75 10.28 1.93 46.96 54.00 7.04  Average
5495.40 34.78 10.33 57.82 102.93 -—- -—- Average
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Tel: +886 2 26099301
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UNII Band 11-2C
Mode 802.11n-HT20
Frequency TX 5500MHz
115 Level (dBuVim)
110 |
90
" BBOVE 6
70 L,

WWWMWW‘
50

30

10
03420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.40 34.75 10.28 11.18 56.21 74.00 17.79 Peak
5460.00 34.75 10.28 8.42 53.45 74.00 20.55 Peak
5504.80 34.80 10.35 61.23 106.38 — ——- Peak
1 5Lwel {dBuVim)
110
90
T0
ABOVE 1GHZ(AV)
50 4 -GdB
30
10
n5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5440.00 34.73 10.25 -0.74 44.24 54.00 9.76  Average
5460.00 34.75 10.28 -1.15 43.88 54.00 10.12  Average
5494 .80 34.78 10.33 51.04 96.15 -— - Average
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UNII Band 11-2C
Mode 802.11n-HT?20
Frequency TX 5700MHz
1 5Lwel {dBuVim)
110
90
. , ABDVE 1GHZ(PK)
70 L L. -6dB
o o g
M“Wwwwwmwmvw«m
50
30
10
n5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5695.52 35.03 10.50 66.00 111.53 74.00 -— Peak
5725.04 35.07 10.52 13.79 59.38 74.00 14.62 Peak
5725.28 35.07 10.52 14.40 59.99 74.00 14.01 Peak
1 5Lwel {dBu\/m)
110
1
a0
T0
ABOVE 1GHZ{AV)
50 <] 6B
30
10
n5680 5690. 5700. 5710. 5720. 5730. 5740, 5750, 5760
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5695.44 35.03 10.50 55.42 100.95 54.00 -— Average
5725.04 35.07 10.52 4.43 50.02 54.00 3.98 Average
5726.08 35.07 10.52 4.35 49.94 54.00 4.06  Average
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UNII Band 11-2C
Mode 802.11n-HT20
Frequency TX 5700MHz
1 5Lwel {dBuVim)
110
1
. /“AHNMX
ABOVE 1GHZ(PK)
70 o ] -6dB
s y
50
30
10
n5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5695.68 35.03 10.50 57.35 102.88 74.00 -— Peak
5725.04 35.07 10.52 7.71 53.30 74.00 20.70 Peak
5726.48 35.07 10.52 8.71 54.30 74.00 19.70 Peak
1 5Lwel {dBu\/m)
110
1
a0
T0
ABOVE 1GHZ{AV)
50 = -GdB
30
10
n5680 5690. 5700. 5710. 5720. 5730. 5740, 5750, 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5695.44 35.03 10.50 47.43 92.96 54.00 -— Average
5725.04 35.07 10.52 -1.21 44.38 54.00 9.62  Average
5725.84 35.07 10.52 -1.89 43.70 54.00 10.30  Average
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan
UNII Band |
Mode 802.11n-HT40
Frequency TX 5190MHz
10 Level {(dBuVim}) _
100 W\
80 ABOVE 1GHZ(PK)
Pl 6dB
” WWMW bw
40
20
05100 5110. 5130. 5150 5170. 5190. 5210

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.50 34.45 9.83 17.68 61.96 74.00 12.04 Peak
5150.05 34.45 9.83 16.10 60.38 74.00 13.62 Peak
5195.48 34.50 9.91 62.57 106.98 --- - Peak
10 Level {dBuVim}
100 3
80 j
60 P ABDVE 1GHZ(AV)
il 6dB
40
20
05100 5110. 5130. 5150 5170. 5190. 5210

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.39 34.45 9.83 7.89 52.17 54.00 1.83  Average
5150.05 34.45 9.83 8.11 52.39 54.00 1.61  Average
5196.91 34.50 9.91 53.25 97.66 - --- Average
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

UNII Band I
Mode 802.11n-HT40
Frequency TX 5190MHz
Level (dBuVim)
100 :
i 6B
i M FSM
40
20
U160 5. 5130. 5150. 5170. 5190. 5210

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5148.18 34.45 9.83 12.94 57.22 74.00 16.78 Peak
5150.05 34.45 9.83 10.85 55.13 74.00 18.87 Peak
5195.48 34.50 9.91 55.92 100.33 --- --- Peak

106 Level (dBuVim)

100

3

w =

60 ABOVE 1GHZ{AV)

_‘_m_,_,,__.,.,/ -6dB
10 M

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5149.39 34.45 9.83 3.26 47.54 54.00 6.46  Average
5150.05 34.45 9.83 2.84 47.12 54.00 6.88  Average
5195.70 34.50 9.91 46.47 90.88 --- --- Average
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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UNII Band 1I-2A
Mode 802.11n-HT40
Frequency TX 5310MHz
106 Level (dBuVim)
100 /WW
&0 ABOVE 1GHZ(PK)
“‘qu S .68
60 Prload 8

%

40

20

0

5290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5302.65 34.60 10.05 60.79 105.44 --- --- Peak
5349.95 34.65 10.13 16.51 61.29 74.00 12.71 Peak
5358.75 34.65 10.13 18.15 62.93 74.00 11.07 Peak

106 Level {(dBuVim})

100 E

I

60

ABOVE 1GHZ{AV)

e S -6dB
40 Mu__._._w
20
052 90 5300. 5320. 5340. 5360. 5380. 5400

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5303.31 34.60 10.05 50.44 95.09 --- --- Average
5349.95 34.65 10.13 6.89 51.67 54.00 233  Average
5350.72 34.65 10.13 6.97 51.75 54.00 2.25  Average
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan
UNII Band 1I-2A
Mode 802.11n-HT40
Frequency TX 5310MHz
10 Level {(dBuVim})
100 //M"'W\/-v
20 ABOVE 1GHZ(PK)
g, 6dB

60 %%wwd%

40

20

052 90 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5314.42 34.62 10.08 61.45 106.15 - - Peak
5349.95 34.65 10.13 17.31 62.09 74.00 11.91 Peak
5357.98 34.65 10.13 19.21 63.99 74.00 10.01 Peak
10 Level {dBuV/m}
100 1
60 r,q ABOVE 1GHZ(AV)
1 -6dB
40
20
05290 5300. 5320. 5340. 5360. 5380. 5400

Frequency (MHz}

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5305.18 34.60 10.05 51.74 96.39 - - Average
5349.95 34.65 10.13 7.66 52.44 54.00 1.56  Average
5350.83 34.65 10.13 7.30 52.08 54.00 1.92  Average
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan
UNII Band 11-2C
Mode 802.11n-HT40
Frequency TX 5510MHz
10 Level {(dBuVim})
100 MW‘,\N\
80 ABOVE 1GHZ(PK)
. M 6B
” WWWW MW
40
20
05420 5430. 5450. 5470. 5490. 5510. 5530

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5459.49 34.75 10.28 19.92 64.95 74.00 9.05 Peak
5460.04 34.75 10.28 17.67 62.70 74.00 11.30 Peak
5501.73 34.80 10.35 63.87 109.02 --- --- Peak

Level {dBuV/m}

106
100 3

: A

60 ABOVE 1GHZ{AV)

-6dB

i)

40

20

0

5420 5430. 5450, 5470. 5490, 5510. 5530
Frequency (MHz}

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5459.27 34.75 10.28 6.05 51.08 54.00 2.92  Average
5460.04 34.75 10.28 6.49 51.52 54.00 2.48  Average
5505.25 34.80 10.35 54.26 99.41 -—- - Average
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UNII Band I1-2C
Mode 802.11n-HT40
Frequency TX 5510MHz

106 Level {dBuVim}

100 “‘\J»\\
&0 ABOVE 1GHZ(PK)

= 6B
” W @M

40

20

0

5420 5430. 5450. 5470. 5490. 5510. 5530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.05 34.75 10.28 17.37 62.40 74.00 11.60 Peak
5460.04 34.75 10.28 15.26 60.29 74.00 13.71 Peak
5514.71 34.82 10.36 58.70 103.88 --- --- Peak
106 Level {(dBuVim})
100
3
. \f—j
60 ABOVE 1GHZ(AV)
[ -6dB
40
20
05420 5430. 5450. 5470. 5490, 5510. 5530
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.27 34.75 10.28 291 47.94 54.00 6.06  Average
5460.04 34.75 10.28 3.04 48.07 54.00 593  Average
5508.00 34.80 10.35 48.32 93.47 -— - Average
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Audix Technology Corp. Tel: +886 2 26099301
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UNII Band 11-2C
Mode 802.11n-HT40
Frequency TX 5670MHz
15 Level {(dBuVim}) ;
110
) /“‘W\\/_'
e ABOVE 1GHZ{PK)
70 ALY,V -6dB
50
30
10
05650 5660. 5680. 5700. 5720. 5740. 5760

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5675.74 35.01 10.48 64.58 110.07 74.00 --- Peak
5725.02 35.07 10.52 14.97 60.56 74.00 13.44 Peak
5727.11 35.07 10.52 17.36 62.95 74.00 11.05 Peak

Level {dBuV/m}

115
110
1

i

70

9 ABOVE 1GHZ{AV)
50 [ e -6dB
30
10
05650 5660. 5680. 5700. 5720. 57440. 5760
Frequency (MHz}
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5665.29 34.99 10.47 55.19 100.65 54.00 -— Average
5725.02 35.07 10.52 6.51 52.10 54.00 1.90  Average
5726.01 35.07 10.52 6.32 51.91 54.00 2.09  Average
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UNII Band 11-2C
Mode 802.11n-HT40
Frequency TX 5670MHz
106 Level {(dBuVim})
100 //,wavl
80 "W‘Mb\ ABOVE 1GHZ(PK)
Sy 6dB

60 %w

20

0

5650 5660. 5680. 5700. 5720. 5740. 5760
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5661.88 34.99 10.47 56.98 102.44 74.00 --- Peak
5725.02 35.07 10.52 9.85 55.44 74.00 18.56 Peak
5725.24 35.07 10.52 15.99 61.58 74.00 12.42 Peak

Level {dBuV/m}

106

100
1

-

60 ABOVE 1GHZ{AV)

i 23 6dB

40

20

0

5650 5660, 5680. 5700. 5720. 5740. 5760
Frequency (MHz}

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5671.67 35.01 10.48 47.09 92.58 54.00 - Average
5725.02 35.07 10.52 0.34 45.93 54.00 8.07  Average
5726.34 35.07 10.52 0.13 45.72 54.00 8.28  Average
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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® Antenna: Omni-S Antenna

UNII Band 1
Mode 802.11a
Frequency TX 5180MHz
106 Lewvel (dBuVim)
100 5
80 Fﬁ \ ABOVE 1GHZ(PK)
i W, _6dB

40

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5139.71 34.45 9.83 7.11 51.39 74.00 22.61 Peak
5150.05 34.45 9.83 5.07 49.35 74.00 24.65 Peak
5185.03 3448 9.88 53.44 97.80 - -—- Peak
405-Evel (4BUV/m)
100
3
80
60 ABOVE 1GHZ(AV)
A -6dB

40

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5123.76 34.43 9.81 -5.31 38.93 54.00 15.07 Average
5150.05 34.45 9.83 -5.81 38.47 54.00 15.53  Average
5185.91 34.48 9.88 42.90 87.26 - - Average
File Number: C1M1707267 Report Number: EM-F170642
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UNII Band 1
Mode 802.11a
Frequency TX 5180MHz
106 Level {dBuvim)
100 H
80 /Vw \ ABOVE 1GHZ(PH)
r i -6dB

: MM/
1 o
e bt bt g A ooy

40

20

0!
5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5135.75 34.43 9.81 7.70 51.94 74.00 22.06 Peak
5150.05 34.45 9.83 4.65 48.93 74.00 25.07 Peak
5183.38 34.48 9.88 57.99 102.35 --- --- Peak
106 Level (dBuV/im)
100
3
80
60 BOVE 1GHZ(AV)
-6dB
40 ! 2
20
n5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5122.77 34.43 9.81 -4.44 39.80 54.00 1420  Average
5150.05 34.45 9.83 -5.57 38.71 54.00 15.29  Average
5186.24 34.48 9.88 47.79 92.15 - -—- Average
File Number: C1M1707267 Report Number: EM-F170642
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UNII Band II-2A
Mode 802.11a
Frequency TX 5320MHz
106 Level {dBuvim)
100 !
80 /IW\,\ ABOVE 1GHZ(PK)
! Y -6dB
0 M Mq3
LMWWWWWMMMWWN
40
20
03290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5322.34 34.62 10.08 56.44 101.14 -— - Peak
5349.95 34.65 10.13 9.27 54.05 74.00 19.95 Peak
5351.27 34.65 10.13 11.16 55.94 74.00 18.06 Peak
106 Level (dBuVim)
100
1
g0
60 ABOVE 1GHZ{AV)
-6dB
73
40
20
n52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5324.21 34.62 10.08 45.54 90.24 -— - Average
5349.95 34.65 10.13 -3.03 41.75 54.00 12.25  Average
5351.16 34.65 10.13 -3.53 41.25 54.00 12.75  Average
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UNII Band 1I-2A
Mode 802.11a
Frequency TX 5320MHz
107 Level (dBuVim)
100
80 ABOVE 1GHZ(PK)

L . -6dB

°0 M MM
2 3
oty it vt bttt ke bt ot it st

40

20

1
5290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5317.17 34.62 10.08 61.22 105.92 --- --- Peak
5349.95 34.65 10.13 6.15 50.93 74.00 23.07 Peak
5383.39 34.68 10.18 8.25 53.11 74.00 20.89 Peak
106 Level {dBuVim)
100 1
80
60 ABOVE 1GHZ{AV)
-6dB
10 z 3
20
n52‘30 5300. 5320. 5340. 5360. 5380, 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5315.41 34.62 10.08 50.50 95.20 - - Average
5349.95 34.65 10.13 -4.73 40.05 54.00 13.95  Average
5394.17 34.68 10.18 -4.12 40.74 54.00 13.26  Average
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UNII Band 11-2C
Mode 802.11a
Frequency TX 5500MHz
106 Level (dBuVim)
100 3
80 /W A 1GHZ(PK)
g W -6dB
60
o, ] 1 2
40
20
n5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5431.10 34.73 10.25 7.24 52.22 74.00 21.78 Peak
5460.00 34.75 10.28 5.17 50.20 74.00 23.80 Peak
5503.20 34.80 10.35 54.01 99.16 - -— Peak
106 Level (dBuVim)
100
3
80
60 ABOVEIGHZ(AV)
" GUB
40 1 2
20
n5420 5430. 5440, 5450, 5460, 5470, 5480. 5490, 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5440.20 34.73 10.25 -5.06 39.92 54.00 14.08  Average
5460.00 34.75 10.28 -5.60 3943 54.00 14.57  Average
5503.90 34.80 10.35 43.14 88.29 - - Average
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UNII Band 11-2C
Mode 802.11a
Frequency TX 5500MHz
107 Level (dBuV/m)
100
80 ABOVEY]GHZ(PK)
& T
: 1 M
40
20
03420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5442.40 34.73 10.25 7.92 52.90 74.00 21.10 Peak
5460.00 34.75 10.28 4.84 49.87 74.00 24.13 Peak
5500.00 34.80 10.35 60.42 105.57 — ——- Peak
106 Level (dBuVim)
100
80
60 BABOVE 1 (LAY
G
40 ! 3
20
n5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5440.40 34.73 10.25 -4.11 40.87 54.00 13.13  Average
5460.00 34.75 10.28 -5.26 39.77 54.00 14.23  Average
5495.30 34.78 10.33 49.71 94 .82 -— - Average
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Tel: +886 2 26099301
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UNII Band 11-2C
Mode 802.11a
Frequency TX 5700MHz
106 Level (dBuVim)
100 1
80 )fﬁ MW\\\ RBPVE 1GHZ(PK)
P R -6dB

——

60
40

20

3
MWMWWNWMMWMMWWWW

0!
5680 5690. 5700.

5710. 5720. 5760

Frequency (MHz)

5730. 5740. 5750.

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5696.48 35.03 10.50 50.21 95.74 74.00 - Peak
5725.04 35.07 10.52 4.35 49.94 74.00 24.06 Peak
5734.96 35.09 10.54 6.83 52.46 74.00 21.54 Peak
106 Level (dBuVim)
100
1
80
60 ABOVE 1GHZ(AV)
-GdB
40 £
20
n5630 5690. 5700. 5710. 5720. 5730. 5740, 5750, 5760
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5695.04 35.03 10.50 39.97 85.50 54.00 - Average
5725.04 35.07 10.52 -5.05 40.54 54.00 13.46  Average
5725.76 35.07 10.52 -5.18 40.41 54.00 13.59  Average
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UNII Band 11-2C
Mode 802.11a
Frequency TX 5700MHz
106 Level (dBuVim)
100
g0 W ABOVE 1GHZ(PK)
L -6dB
60 “%2 3%
40
20
n5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5699.52 35.03 10.50 58.35 103.88 74.00 -— Peak
5725.04 35.07 10.52 14.74 60.33 74.00 13.67 Peak
5726.00 35.07 10.52 16.30 61.89 74.00 12.11 Peak
106 Level (dBuVim)
100
1
80
60 ABOVE 1GHZ(AV)
39 6B
40
20
n5680 5690. 5700. 5710. 5720. 5730. 5740, 5750, 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5694.48 35.03 10.50 47.60 93.13 54.00 -— Average
5725.04 35.07 10.52 1.25 46.84 54.00 7.16  Average
5725.76 35.07 10.52 0.60 46.19 54.00 7.81 Average

File Number: C1M1707267

Report Number: EM-F170642

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2
APPENDIX A-Page 38 of 226

Audix Technology Corp. Tel: +886 2 26099301
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UNII Band |
Mode 802.11n-HT20
Frequency TX 5180MHz
106 Level (dBuV/im)
100
80 /#.W’N OWVE 1GHZ(PK)
M" 048

60
1 i
W (90 YOS AT NP I P

40

20

n5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5145.76 34.45 9.83 9.32 53.60 74.00 20.40 Peak
5150.05 34.45 9.83 6.40 50.68 74.00 23.32 Peak
5185.69 34.48 9.88 57.86 102.22 - -— Peak
106 Level (dBuV/m)
100
3
80
60 ABOVE-GHZ(AV)
A 6B

we ]

20

03100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.84 34.45 9.83 -1.94 42.34 54.00 11.66  Average
5150.05 34.45 9.83 -0.14 44.14 54.00 9.86  Average
5185.80 34.48 9.88 47.41 91.77 - - Average
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UNII Band I
Mode 802.11n-HT20
Frequency TX 5180MHz
108 Level {dBuvim)
100
80 N AB{ 1GHZ{PK)
L i, -6dB
: MMWWWMMW bM g
40
20
03100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.50 34.45 9.83 14.11 58.39 74.00 15.61 Peak
5150.05 34.45 9.83 11.57 55.85 74.00 18.15 Peak
5186.46 34.48 9.88 62.82 107.18 - -— Peak
108 Level (dBuV/im)
100 3
80
60 ABOVE T6HZ(AV)
17 -
40
20
n5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.84 34.45 9.83 -2.13 42.15 54.00 11.85  Average
5150.05 34.45 9.83 -1.40 42.88 54.00 11.12  Average
5184.59 34.48 9.88 51.74 96.10 - -—- Average
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Audix Technology Corp. Tel: +886 2 26099301
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UNII Band 1I-2A
Mode 802.11n-HT20
Frequency TX 5320MHz
106 Level {dBuvim)
100 !
80 /N\ ABOVE 1GHZ(PK)
Wi . -64B
o0 M M}S
40
20
03290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5323.77 34.62 10.08 56.34 101.04 -— - Peak
5349.95 34.65 10.13 9.67 54.45 74.00 19.55 Peak
5351.60 34.65 10.13 10.71 55.49 74.00 18.51 Peak
106 Level (dBuVim)
100
1
g0
60 ABOVE 1GHZ{AV)
-6dB
23
40
20
n52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.64 34.62 10.08 45.64 90.34 - - Average
5349.95 34.65 10.13 -2.08 42.70 54.00 11.30  Average
5351.27 34.65 10.13 -2.74 42.04 54.00 11.96  Average
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Mode

802.11n-HT20

UNII Band

II-2A

Frequency

TX 5320MHz

106

Level (dBuVim)

100

80

ABOVE 1GHZ(PK)

e

-6dB

40

20

MQWMWWAWMWW-EW

n52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5316.95 34.62 10.08 60.93 105.63 - -— Peak
5349.95 34.65 10.13 7.13 5191 74.00 22.09 Peak
5393.51 34.68 10.18 8.41 53.27 74.00 20.73 Peak
106 Level (dBuVim)
100 1
80
60 ABOVE 1GHZ(AV)
-GdB
2 3
40 ]
20
n52‘30 5300. 5320, 5340, 5360, 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5315.74 34.62 10.08 50.50 95.20 - - Average
5349.95 34.65 10.13 -4.02 40.76 54.00 13.24  Average
5394.94 34.70 10.20 -4.14 40.76 54.00 13.24  Average
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UNII Band 11-2C
Mode 802.11n-HT?20
Frequency TX 5500MHz
106 Level (dBuVim)
100 3
80 /W A 1GHZ(PK)
g W -6dB
60
o, ] 1 2
40
20
n5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5431.10 34.73 10.25 7.24 52.22 74.00 21.78 Peak
5460.00 34.75 10.28 5.17 50.20 74.00 23.80 Peak
5503.20 34.80 10.35 54.01 99.16 - -— Peak
106 Level (dBuVim)
100
3
80
60 ABOVEIGHZ(AV)
" GUB
40 1 2
20
n5420 5430. 5440, 5450, 5460, 5470, 5480. 5490, 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5440.20 34.73 10.25 -5.06 39.92 54.00 14.08  Average
5460.00 34.75 10.28 -5.60 3943 54.00 14.57  Average
5503.90 34.80 10.35 43.14 88.29 - - Average
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UNII Band 11-2C
Mode 802.11n-HT20
Frequency TX 5500MHz
107 Level (dBuV/m)
100
80 ABOVEY]GHZ(PK)
& T
: 1 M
40
20
03420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5442.40 34.73 10.25 7.92 52.90 74.00 21.10 Peak
5460.00 34.75 10.28 4.84 49.87 74.00 24.13 Peak
5500.00 34.80 10.35 60.42 105.57 — ——- Peak
106 Level (dBuVim)
100
80
60 BABOVE 1 (LAY
G
40 ! 3
20
n5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5440.40 34.73 10.25 -4.11 40.87 54.00 13.13  Average
5460.00 34.75 10.28 -5.26 39.77 54.00 14.23  Average
5495.30 34.78 10.33 49.71 94 .82 -— - Average
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UNII Band 11-2C
Mode 802.11n-HT20
Frequency TX 5700MHz
106 Level (dBuVim)
100 1
80 )fﬁ MW\\\ RBPVE 1GHZ(PK)

o

-6dB

B e

40

20

3
MWMWWNWMMWMMWWWW

0!
5680 5690.

5700.

5710.

5720. 5760

Frequency (MHz)

5730. 5740. 5750.

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5696.48 35.03 10.50 50.21 95.74 74.00 - Peak
5725.04 35.07 10.52 4.35 49.94 74.00 24.06 Peak
5734.96 35.09 10.54 6.83 52.46 74.00 21.54 Peak
106 Level (dBuVim)
100
1
80
60 ABOVE 1GHZ(AV)
-6dB
40 £
20
n5630 5690, 5700. 5710, 5720. 5730, 5740. 5750, 5760
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5695.04 35.03 10.50 39.97 85.50 54.00 -—- Average
5725.04 35.07 10.52 -5.05 40.54 54.00 13.46  Average
5728.16 35.07 10.52 -5.50 40.09 54.00 13.91  Average
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UNII Band 11-2C
Mode 802.11n-HT20
Frequency TX 5700MHz
106 Level (dBuVim)
100
g0 W ABOVE 1GHZ(PK)
L -6dB
” %zmgwwwﬁww
40
20
n5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5699.52 35.03 10.50 58.35 103.88 74.00 -— Peak
5725.04 35.07 10.52 14.74 60.33 74.00 13.67 Peak
5728.16 35.07 10.52 14.39 59.98 74.00 14.02 Peak
106 Level (dBuVim)
100
1
80
60 ABOVE 1GHZ(AV)
7 . -GdB
40
20
n5680 5690. 5700. 5710. 5720. 5730. 5740, 5750, 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5694.48 35.03 10.50 47.60 93.13 54.00 -— Average
5725.04 35.07 10.52 1.25 46.84 54.00 7.16  Average
5728.16 35.07 10.52 -1.00 44.59 54.00 9.41 Average
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UNII Band |
Mode 802.11n-HT40
Frequency TX 5190MHz
106 Level (dBuV/im)
100 3
I -6dB!

" e ettt s A »‘qmm‘ma.MMM/
1 3

40

20

n5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5138.28 34.43 9.81 6.83 51.07 74.00 22.93 Peak
5150.05 34.45 9.83 5.97 50.25 74.00 23.75 Peak
5196.58 34.50 9.91 51.13 95.54 - --- Peak
106Level (dBuVim)
100
3
80
P -64B
10 1.2
20
03100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5147.41 34.45 9.83 -4.73 39.55 54.00 14.45  Average
5150.05 34.45 9.83 -4.85 39.43 54.00 14.57  Average
5193.61 34.50 9.91 39.47 83.88 - - Average
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UNII Band 1
Mode 802.11n-HT40
Frequency TX 5190MHz
106 Level {dBuvim)
100 i
A -6dB
60 2 M
NMWMWWMWW -
40
20
03100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5147.30 34.45 9.83 10.73 55.01 74.00 18.99 Peak
5150.05 34.45 9.83 12.32 56.60 74.00 17.40 Peak
5195.37 34.50 991 57.22 101.63 - -— Peak
106 Level (dBuV/im)
100
3
80 ﬁ
60 ABOVE 1GHZ(AV)
-6dB
1 2
40
20
n5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5147.63 34.45 9.83 -2.37 41.91 54.00 12.09  Average
5150.05 34.45 9.83 -1.57 42.71 54.00 11.29  Average
5195.26 34.50 991 45.35 89.76 - -—- Average
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UNII Band II-2A
Mode 802.11n-HT40
Frequency TX 5310MHz
106 Level {dBuvim)
100 1
80 f/fl'ww‘\\\ ABOVE 1GHZ{PK)
i, -6dB
60 MQ 3
[Promtbittnlloning s napi oot el A Pttty
40
20
03290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5316.73 34.62 10.08 53.34 98.04 - - Peak
5349.95 34.65 10.13 11.19 55.97 74.00 18.03 Peak
5351.82 34.65 10.13 11.12 55.90 74.00 18.10 Peak

106 Level (dBuVim)

100

1

80 rw_»
60 ABOVE 1GHZ{AV)
-6dB
]
40
20
n52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5315.96 34.62 10.08 41.28 85.98 -— - Average
5349.95 34.65 10.13 -1.97 42.81 54.00 11.19  Average
5351.16 34.65 10.13 -2.45 42.33 54.00 11.67  Average
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Mode

802.11n-HT40

UNII Band

II-2A

Frequency

TX 5310MHz

106 Level (dBuVim)

100
80

ABOVE 1GHZ(PK)

-6dB

60

40

20

m\quMBMWMWMMMMWV

0!
5290 5300.

5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5314.75 34.62 10.08 58.98 103.68 - -— Peak
5349.95 34.65 10.13 6.60 51.38 74.00 22.62 Peak
5363.59 34.67 10.15 9.48 54.30 74.00 19.70 Peak
106 Level (dBuVim)
100
1
80
60 ABOVE 1GHZ(AV)
-GdB
40 2 3
20
n52‘30 5300. 5320, 5340, 5360, 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5313.54 34.62 10.08 47.07 91.77 - - Average
5349.95 34.65 10.13 -4.80 39.98 54.00 14.02  Average
5392.96 34.68 10.18 -3.78 41.08 54.00 12.92  Average
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UNII Band 11-2C
Mode 802.11n-HT40
Frequency TX 5510MHz
1 OELe-veI {dBuVim)
100 3

80 fw ABOVE 1GHZ(PK},
i -6dB}
60 T M
mWWHMWW#

40

20

05420 5430. 5450. 5470. 5490. 5510. 5530
1 Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5458.83 34.75 10.28 9.81 54.84 74.00 19.16 Peak
5460.04 34.75 10.28 5.42 50.45 74.00 23.55 Peak
5505.69 34.80 10.35 52.27 97.42 --- --- Peak
Level {dBu\V/m)

106
100

80

60 ABOVE 1GHZ(AV)

-6dB

40

20

1
5420 5430, 5450, 5470, 5490, 5510, 5530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5456.41 34.75 10.28 -3.54 41.49 54.00 12.51  Average
5460.04 34.75 10.28 -3.38 41.65 54.00 12.35  Average
5502.72 34.80 10.35 40.63 85.78 --- - Average
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UNII Band 1I-2C
Mode 802.11n-HT40
Frequency TX 5510MHz
106 Level (dBuV/m)
100 f ""‘\f‘ﬂ
80 ABOVE 1GHZ(PK)
P _6dB

: W WM I
40

20

0!
5420 5430. 5450. 5470. 5490. 5510. 5530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5450.03 34.75 10.28 11.33 56.36 74.00 17.64 Peak
5460.04 34.75 10.28 8.93 53.96 74.00 20.04 Peak
5501.95 34.80 10.35 59.43 104.58 --- --- Peak
Level {dBuV/m)

106
100

80

60 ABOVE 1GHZ{AV)

-6dB
T Z
10 '
20
05420 5430. 5450. 5470. 5490. 5510. 5530
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5454.76 34.75 10.28 -1.34 43.69 54.00 10.31  Average
5460.04 34.75 10.28 -1.80 43.23 54.00 10.77  Average
5502.83 34.80 10.35 46.78 91.93 --- - Average
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UNII Band I1-2C
Mode 802.11n-HT40
Frequency TX 5670MHz
106 Level (dBuVim)
100 1
80 W MM\ ABOVE 1GHZ(PK)
f b -6dB
q M‘N&w
60
htdpimmas T IAb i it s Aottt
40
20
n5650 5660. 5680. 5700. 5720. 5740. 5760
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5676.95 35.01 10.48 48.31 93.80 74.00 - Peak
5725.02 35.07 10.52 1.90 47.49 74.00 26.51 Peak
5729.53 35.07 10.52 6.50 52.09 74.00 21.91 Peak
106 Level (dBuVim)
100
1
80
60 Fﬁj ABOVE 1GHZ{AV)
¥ -6dB
40 23
20
n5650 5660, 5680, 5700. 5720. 5740, 5760
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5675.74 35.01 10.48 37.48 82.97 54.00 -—- Average
5725.02 35.07 10.52 -5.72 39.87 54.00 14.13  Average
5726.67 35.07 10.52 -5.72 39.87 54.00 14.13  Average
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UNII Band 11-2C
Mode 802.11n-HT40
Frequency TX 5670MHz
106 Level (dBuVim) :
100 f»w
80 j ABOVE 1GHZ{PK)
i -6dB
M 3
» MWWWWW
40
20
n5650 5660. 5680. 5700. 5720. 5740. 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5673.76 35.01 10.48 57.20 102.69 74.00 -— Peak
5725.02 35.07 10.52 9.83 55.42 74.00 18.58 Peak
5734.70 35.09 10.54 12.71 58.34 74.00 15.66 Peak
106 Level (dBuVim)
100
1
“ f_/_\r
60 ABOVE 1GHZ(AV)
T g 3 -6dB
40 r—
20
n5650 5660. 5680, 5700. 5720, 5740. 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
5673.98 35.01 10.48 45.25 90.74 54.00 -— Average
5725.02 35.07 10.52 -0.76 44.83 54.00 9.17  Average
5725.46 35.07 10.52 -0.52 45.07 54.00 8.93 Average
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A.2.2 Emissions outside the frequency band
The emissions (up to 40GHz) not reported for there is no emission be found.

® Antenna: PCB Antenna

UNII Band I
Mode 802.11a
Frequency TX 5200MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10400.00 37.62 15.77 -2.74 50.65 54.00 3.35 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
10400.00 37.62 15.77 -0.13 53.26 54.00 0.74 Peak
UNII Band II-2A
Mode 802.11a
Frequency TX 5300MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
10600.00 37.72 15.75 -0.92 52.55 54.00 1.45 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10600.00 37.72 15.75 -3.29 50.18 54.00 3.82 Peak
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UNII Band I1-2C
Mode 802.11a
Frequency TX 5500MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
11000.00 37.80 15.71 -2.44 51.07 54.00 2.93 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10990.00 37.80 15.71 -11.82 41.69 54.00 12.31  Average
10990.00 37.80 15.71 0.58 54.09 74.00 19.91 Peak
UNII Band 111
Mode 802.11a
Frequency TX 5785MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 16.20 -13.11 41.65 54.00 12.35  Average
11570.00 38.56 16.20 -0.72 54.04 74.00 19.96 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 16.20 -6.42 48.34 54.00 5.66  Average
11570.00 38.56 16.20 5.97 60.73 74.00 13.27 Peak

File Number: C1M1707267

Report Number: EM-F170642

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2
APPENDIX A-Page 56 of 226

Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303

New Taipei City244, Taiwan

UNII Band II-2A
Mode 802.11n-HT20
Frequency TX 5300MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10600.00 37.72 15.75 -2.37 51.10 54.00 2.90 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10610.00 37.72 15.75 -0.52 52.95 54.00 1.05 Peak
UNII Band 11-2C
Mode 802.11n-HT20
Frequency TX 5580MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 15.85 -2.85 51.03 54.00 2.97 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 15.85 -7.92 45.96 54.00 8.04  Average
11160.00 38.03 15.85 2.28 56.16 74.00 17.84 Peak
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UNII Band II-2A
Mode 802.11n-HT40
Frequency TX 5270MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
10550.00 37.71 15.75 -2.16 51.30 54.00 2.70 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10550.00 37.71 15.75 0.24 53.70 54.00 0.30  Average
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® Antenna: Omni-S Antenna

UNII Band I
Mode 802.11a
Frequency TX 5200MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10390.00 37.61 15.77 -0.33 53.05 54.00 0.95 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10400.00 37.62 15.77 -4.55 48.84 54.00 5.16  Average
10400.00 37.62 15.77 5.65 59.04 74.00 14.96 Peak
UNII Band II-2A
Mode 802.11a
Frequency TX 5300MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
10600.00 37.72 15.75 -1.34 52.13 54.00 1.87 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
10600.00 37.72 15.75 -7.19 46.28 54.00 7.72  Average
10600.00 37.72 15.75 3.00 56.47 74.00 17.53 Peak
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UNII Band 11
Mode 802.11a
Frequency TX 5785MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11560.00 38.54 16.19 -11.32 43 .41 54.00 10.59  Average
11560.00 38.54 16.19 0.71 55.44 74.00 18.56 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 16.20 -4.64 50.12 54.00 3.88  Average
11570.00 38.56 16.20 7.39 62.15 74.00 11.85 Peak
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UNII Band I
Mode 802.11n-HT20
Frequency TX 5240MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10480.00 37.69 15.76 -1.65 51.80 54.00 2.20 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10480.00 37.69 15.76 -8.06 45.39 54.00 8.61  Average
10480.00 37.69 15.76 3.02 56.47 74.00 17.53 Peak
UNII Band II-2A
Mode 802.11n-HT20
Frequency TX 5300MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
10590.00 37.72 15.75 -9.92 43.55 54.00 10.45  Average
10590.00 37.72 15.75 0.95 54.42 74.00 19.58 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10600.00 37.72 15.75 -6.67 46.80 54.00 7.20  Average
10600.00 37.72 15.75 4.20 57.67 74.00 16.33 Peak
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UNII Band I1-2C
Mode 802.11n-HT20
Frequency TX 5580MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 15.85 -8.53 45.35 54.00 8.65  Average
11160.00 38.03 15.85 1.68 55.56 74.00 18.44 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 15.85 -7.47 46.41 54.00 7.59  Average
11160.00 38.03 15.85 2.80 56.68 74.00 17.32 Peak
UNII Band 111
Mode 802.11n-HT20
Frequency TX 5825MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11660.00 38.62 16.27 -6.10 48.79 54.00 521  Average
11660.00 38.62 16.27 3.10 57.99 74.00 16.01 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
11660.00 38.62 16.27 -3.50 51.39 54.00 2.61  Average
11660.00 38.62 16.27 5.73 60.62 74.00 13.38 Peak
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UNII Band I
Mode 802.11n-HT40
Frequency TX 5230MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10450.00 37.66 15.76 -3.22 50.20 54.00 3.80 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10450.00 37.66 15.76 -9.16 44.26 54.00 9.74  Average
10450.00 37.66 15.76 1.59 55.01 74.00 18.99 Peak
UNII Band II-2A
Mode 802.11n-HT40
Frequency TX 5270MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
10530.00 37.71 15.76 -0.24 53.23 54.00 0.77 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss  Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
10530.00 37.71 15.76 -7.55 45.92 54.00 8.08  Average
10530.00 37.71 15.76 4.17 57.64 74.00 16.36 Peak
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UNII Band 11-2C
Mode 802.11n-HT40
Frequency TX 5670MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11350.00 38.29 16.01 -2.83 51.47 54.00 2.53 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11350.00 38.29 16.01 -9.68 44.62 54.00 9.38  Average
11350.00 38.29 16.01 1.85 56.15 74.00 17.85 Peak

A.2.3 Emissions in Non-restricted Frequency Bands

Pursuant to KDB 789033 D02 General UNII Test Procedures New Rules v01r04 that

emission levels below the 15.209 general radiated emissions limits is not required.
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A.3 EMISSION BANDWIDTH

Test Date 2017/09/27 Temp./Hum. 23°C/55%
Cable Loss --- Test Voltage (through jig\(/:i;ﬁ?){cebook PC)
A.3.1 Emission Bandwidth Result

Mode g:illé Centrz:l\l/g{e;l)uency 26dB(I]\3/Iz;Il;1)width 99];/;33:%2;16(1 Limit
(MHz)
5180 20.03 16.436
I 5200 20.63 16.465
5240 20.75 16.468
5260 20.42 16.478

802.11a 11-2A 5300 20.19 16.469 Reg‘;rlence

5320 20.34 16.445 d
5500 19.91 16.476
I1-2C 5580 19.06 16.414
5700 19.64 16.398
5180 19.55 17.622
I 5200 20.26 17.628
5240 20.21 17.649
5260 19.31 17.620

ORI A 5300 20.00 17.651 Ref)elfleynce

5320 19.40 17.642
5500 19.80 17.655
I1-2C 5580 20.57 17.663
5700 21.08 17.665
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5 .
UNII Centre Frequency | 26dB Bandwidth I Occppled _
Mode Band (MHz) (MHz) Bandwidth Limit
(MHz)
5190 40.29 35.573
I
5230 38.01 35.575
5270 41.22 35.600
802.11n- I-2A Reference
HTA40 5310 40.20 35.548 only
5510 39.28 35.624
11-2C 5590 41.05 35.778
5670 39.92 35.564
UNII Centre Frequency 6dB Bandwidth o
Lo Band (MHz) (MHz) Limit
5745 16.39
802.11a I 5785 16.38
5825 16.36
5745 17.64 > S00KH
802.11n- > z
HT20 I11 5785 17.56
5825 17.62
802.11n- m 5755 32.65
HT40 5795 32.58
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A.3.2 Measurement Plots
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802.11a

UNII Band I1-2C
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802.11n-HT20

UNII Band I

UNII Band I1-2A
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A4 MAXIMUM PEAK OUTPUT POWER

Test Date 2017/09/28 Temp./Hum. 24°C/53%
Cable L 14dB for Band L, I1L2A | o o DC3.3v
able Loss 1.6dB for Band I1-2C, I1I est voltage (through jig via Notebook PC)

A.4.1 Average Output Power
® Antenna: PCB Antenna

Average Output Total Average
Mode | UNII Band Centrz’l\igg)uency Power(dBm) é?}% Output Power Limit
Chain 0 | Chain 1 (dBm)| (W)
5180 15.83 16.36 19.11 [ 0.081470
I 5200 17.56 18.52 21.08 | 0.128233
5240 17.95 18.34 21.16 | 0.130617
5260 18.11 17.91 21.02 {0.126474
II-2A 5300 18.28 18.00 21.1510.130317 ?22452];1[37
5320 17.11 17.82 20.49 | 0.111944
802.11a 5500 16.72 15.80 0 19.29 {0.084918
I1-2C 5580 16.13 16.42 19.29 [0.084918
5700 15.90 15.12 18.54 {0.071450
5745 16.32 14.90 18.68 {0.073790
III 5785 18.25 16.27 20.38 | 0.109144 (3?) il];)\r[n)
5825 17.21 16.03 19.67 [ 0.092683
5180 15.31 15.95 18.66 [ 0.073451
I 5200 17.11 16.24 19.72 10.093756
5240 17.63 16.05 19.93 | 0.098401
5260 17.25 15.97 19.68 | 0.092897
II-2A 5300 17.46 16.04 19.83 [0.096161 | <250 mW
(24 dBm)
202.11n- 5320 16.21 17.25 o1 19.78 1 0.095060
HT20 5500 16.54 15.68 19.15 {0.082224
I1-2C 5580 16.64 15.63 19.18 [ 0.082794
5700 15.63 13.25 17.62 {0.057810
5745 16.52 13.82 18.40 [ 0.069183
III 5785 16.31 14.25 18.42 10.069502 (3?) 11];)\1/11)
5825 16.67 14.53 18.75 {0.074989
Note: The results have been included cable loss.
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Centre F Average Output 101 Total Average
Mode | UNIIBand | <" r?M;{eg)uency Power(dBm) a /% Output Power Limit
Chain 0 | Chain 1 (dBm)| (W)
I 5190 14.08 14.46 17.60 | 0.057544
5230 15.14 12.81 17.45 {0.055590
24 5270 17.51 16.10 20.19 {0.104472
5310 17.12 | 17.95 20.88 | 0.122462 <22453 mWw
802.11n- (24 dBm)
HTA40 5510 15.08 15.68 0.32 | 18.7210.074473
11-2C 5590 16.39 14.73 18.96 [ 0.078705
5670 13.46 14.01 17.07 1 0.050933
5755 15.51 13.52 17.95 {0.062373 <1W
I
5795 16.08 14.12 18.54 |0.071450| (30 dBm)
Note: The results have been included cable loss.
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Antenna: Omni-S Antenna

Average Output Total Average Output Power ..
Mode EEE Frg;zglecy e 2? /1>0§ Chain 0 Chain 1 o
(MHz)  [Chain 0|Chain 1
(dBm) (W) (dBm) W)
5180 17.11 | 18.24 17.11 0.051404 | 18.24 | 0.066681
I 5200 17.56 | 18.52 17.56 | 0.057016 | 18.52 | 0.071121
5240 17.95 | 18.34 17.95 | 0.062373 18.34 | 0.068234
5260 18.11 | 1791 18.11 | 0.064714 | 1791 | 0.061802
1I-2A 5300 18.28 | 18.00 18.28 | 0.067298 18.00 | 0.063096 | <158 mW
5320 17.90 | 18.01 17.90 | 0.061660 18.01 | 0.063241 (2%‘1(9‘1332m)
802.11a 5500 16.72 | 15.80 0 16.72 | 0.046989 15.80 | 0.038019
I1-2C 5600 16.13 | 16.42 16.13 | 0.041020 | 16.42 | 0.043853
5700 1590 | 15.12 1590 | 0.038905 15.12 | 0.032509
5745 16.32 | 14.90 16.32 | 0.042855 14.90 | 0.030903
1 5785 | 18.25 | 16.27 1825 | 0.066834 | 16.27 |0.042364 | <0.631 W
(28 dBm)
5825 17.21 | 16.03 17.21 | 0.052602 | 16.03 | 0.040087 Note 3
Note 1: The results have been included cable loss.
Note 2: 802.11a Directional gain is 8dBi > 6dBi, the Limit is 24 — (8-6) =22 dBm
Note 3: 802.11a Directional gain is 8dBi > 6dBi, the Limit is 30 — (8-6) =28 dBm
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Average Output
Total Average Output Power
vode | ONIL | Centre | Power (dBm) | joq s o Limit
requenc
°d¢ | Band | oaueneyr | ax Chain 0 Chain 1
(MHz) [Chain 0|Chain 1
@Bm | W | @m ]| W
5180 | 17.68 | 17.11 17.68 | 0.058614 | 17.11 |0.051404
I 5200 | 18.05 | 16.93 18.05 | 0.063826 | 16.93 | 0.049317
5240 | 18.14 | 16.91 18.14 | 0.065163 | 16.91 | 0.049091
5260 | 17.87 | 16.83 17.87 | 0.061235 | 16.83 | 0.048195
I2A | 5300 | 18.17 | 16.87 18.17 | 0.065615 | 16.87 |0.048641 | <158 mW
(22 dBm)
$02.11n. 5320 | 17.75 | 16.60 17.75 | 0.059566 | 16.60 | 0.045709 Note 2
HT20 5500 | 1654 | 1568 | ° 16.54 | 0.045082 | 15.68 | 0.036983
I:2C | 5600 | 16.64 | 15.63 16.64 | 0.046132 | 15.63 |0.036559
5700 | 15.63 | 13.25 15.63 | 0.036559 | 1325 |0.021135
5745 | 1652 | 13.82 16.52 | 0.044875 | 13.82 | 0.024099
11 5785 16.31 | 14.25 16.31 | 0.042756 | 14.25 |0.026607 | <0.631 W
(28 dBm)
5825 | 16.67 | 14.53 16.67 | 0.046452 | 14.53 | 0.028379 Note 3
Average Output
» UNII ) Centre Bl (3] - Total Average Output Power L
T T
0de | Bang | auemeyr | ax Chain 0 Chain 1 1
(MHz) [Chain 0|Chain 1
(dBm) (W) (@Bm) | (W)
5190 | 1422 | 13.12 1435 | 0.027227 | 1325 |0.021135
I
5230 | 15.14 | 12.81 1527 | 0.033651 | 12.94 |0.019679
g 3270 | 1751 | 1610 17.64 | 0.058076 | 1623 | 0.041976 | _ js¢ w
5310 | 17.13 | 16.26 17.26 | 0053211 | 1639 | 0.043551 | (22,dBm)
ote
8(1){2;410“' 5510 | 1524 | 15.10 | 013 | 15.37 | 0.034435 | 1523 |0.033343
I-2C | 5590 | 16.39 | 14.73 16.52 | 0.044875 | 14.86 | 0.030620
5670 | 16.44 | 13.53 16.57 | 0.045394 | 13.66 |0.023227
5755 15.51 | 13.52 15.64 | 0.036644 | 13.65 |0.023174 | <0.631 W
1 (28 dBm)
5795 | 16.08 | 14.12 16.21 | 0.041783 | 1425 |0.026607 Note 3

Note 1: The results have been included cable loss.

Note 2: 802.11n Directional gain is 8dBi > 6dBi, the Limit is 24 — (8-6) = 22 dBm
Note 3: 802.11n Directional gain is 8dBi > 6dBi, the Limit is 30 — (8-6) = 28 dBm

File Number: C1M1707267

Report Number: EM-F170642

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2
APPENDIX A-Page 78 of 226

Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

A.5 EMISSION LIMITATIONS MEASUREMENT

® Antenna: PCB Antenna

Test Date 2017/09/29 Temp./Hum. 25°C/55%
UNII Band I
Mode 802.11a
Frequency TX 5180MHz
DC3.3V
Cable Loss 1.4dB Test Voltage o
& (through jig via Notebook PC)
Simultaneous Factor 10 log(n) 3
(Note: “n” is antenna number)
1GHz — 5GHz 5GHz — 10GHz
;\.\v:‘(.l"\;-*ﬂﬂ)l" 1 m.;”\ﬂr:' 3 g?::;kwr:l’ 4 + m‘r\;‘;m‘-‘l’ 1 5 '\;Ml'r!.l 2 ,: Arat gw‘.'\r*nm‘ +
KEYSIGHT rer o0
=
o com 2 SN | Ao cm? e ENK
10GHz — 15GHz 15GHz — 20GHz
;\.\v:‘(.l"\;-*ﬂﬂ)l" 1 W':Mﬂrl" i ;\.\FM" T Analyer 3 ’ g?::;kwr:l’ 4 m‘rﬁm‘.‘l’ 1 W'\;Mﬂr!ﬂ 2 ‘Spectnum Aratyae 3 Spectrum Anafyer 4 +
KEYSIGHT Fses 5 KEYSIGHT ot i
ar i
a *
Qncm2Eae ENEN | ancmrmEe N
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Mode 802.11a
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